


 

City of Winkler 

Notice of Alteration - Winkler 
Wastewater Treatment Plant: Project 
Update and Responses to the Technical 
Advisory Committee  
 
 
 

Prepared by: 

AECOM 
99 Commerce Drive 204 477 5381  tel 
Winnipeg, MB, Canada   R3P 0Y7 204 284 2040  fax 
www.aecom.com 
 

November, 2016 Project Number:  60430450 



 
City of Winkler 

Notice of Alteration - Winkler Wastewater Treatment Plant: Project Update and Responses to the Technical 
Advisory Committee 

 

RPT-NOA-Winkler WWTP-20161122.Docx 

Distribution List 

# Hard Copies PDF Required Association / Company Name 

1 1 City of Winkler 

   

   

   

 
 

Revision History 

Revision # Date Revised By: Revision Description 
[...]
In order to estimate the Peak Wet Weather Flow (PWWF), the maximum capacities of the existing lift stations (LS) 
are taken into account as follows: 
 
 LS3 & LS5     350 L/s (30.2 megalitres per day (ML/d)) 
 LS8      265 L/s (22.9 ML/d) 
 Reinfeld Main Lift Station (RM of Stanley)   86 L/s (7.4 ML/d) 
 
The PWWF for the City’s WWTP is therefore estimated to be 60.5 ML/d, however a rate of 60.0 ML/d will be used. 
 
The wastewater flow projections are summarized in Table 6. 
 

Table 6: Wastewater Flow Projections 

Item Flow (ML/d) 

Average Annual Flow (AAF) 9.46 
Average Dry Weather Flow (ADWF) 8.06 
Maximum Monthly Flow (MMF) 14.7 
Maximum Day Flow to Headworks (MDF) – overflow at Equalization Basin 
to lagoon to drop flow to headworks to 40 ML/d 

40.0 

Peak Wet Weather Flow (PWWF)  – overflow in splitter box to lagoon to 
drop flow to secondary to 23.6 ML/d 

23.6 

Peak Wet Weather Flow (PWWF) to Equalization Basin 60.0 
Peak Hour Flow (PHF) 60.0 

2.1.4 Design Wastewater Loads 

The proposed wastewater loading is lower in this NOA when compared to the 2014 EAP submission as the loading 
is based on updated 2015/2016 testing. 
 
Wastewater samples were collected from lift stations LS5 and LS8.  The samples were analyzed using ALS 
Laboratories in Winnipeg on behalf of the City to evaluate the WWTP influent loading. 
 
The average and proposed wastewater loads are summarized in Table 7.  



 
City of Winkler 

Notice of Alteration - Winkler Wastewater Treatment Plant: Project Update and Responses to the Technical 
Advisory Committee 

 

RPT-NOA-Winkler WWTP-20161122.Docx 10  

 
Table 7: Proposed Wastewater Loads 

Item 
COD as 

mg/l 
BOD5 as 

mg/l 
TKN as N 

(mg/l) 

Ammonia 
as N 

(mg/l) 

TP as P 
mg/l 

TSS as 
mg/l 

VSS as 
mg/l 

Average Loading 2015 LS8 628 230 49 29 9.0 280 156 

Average Loading 2015 LS5 334 79 22 7.0 3.05.54 108 74 

Weighted average 2015 for LS5 and LS8 

(LS8:81% and LS5:19%) 

572 201 44 25 8.0 247 140 

Weighted average 2016 for LS5 and LS8 

(LS8:81% and LS5:19%) 

424 180 36 23 6.0 228 239 

Proposed Loading for the WWTP 590 225 43 26 8.2 265 175 

 
Additional design parameters (obtained from diurnal wastewater flow and quality monitoring results) are as follows: 
 
 pH   7.1 (ranging from 6.5 to 7.5) 
 Temperature 9.0 °C (minimum winter temperature 

20.0 °C (maximum summer temperature (assumed))  

2.1.5 Effluent Discharge Standards 

Similar to the 2014 EAP submission, the upgraded WWTP will meet the following effluent criteria (prescribed under 
Manitoba Water Quality Standards, Objectives, and Guidelines): 
 
 Carbonaceous biochemical oxygen demand (CBOD5) - 25 mg/L; 

 Five-day biochemical oxygen demand (BOD5) – 25 mg/L; 

 Total Suspended Solids (TSS) - 25 mg/L; 

 Total Nitrogen (TN) – 15 mg/L; 

 Total dissolved solids (TDS) – 3,000mg/L’ 

 E.coli – 200 fecal coliforms per100 mL; 

 Fecal coliform - 200 organisms per 100 mL; 

 Total Ammonia –  

- 6.67 mg/L as N (at 9 °C and pH of 6.5) 
- 5.91 mg/L as N (at 9 °C and pH of 7.0) 
- 4.36 mg/L as N (at 9 °C and pH of 7.5) 
- 3.65 mg/L as N (at 24 °C and pH of 6.5) 
- 3.24 mg/L as N (at 24 °C and pH of 7.0) 
- 3.39 mg/L as N (at 24 °C and pH of 7.5) 

2.2 Summary of Proposed Treatment Process (2016) 

A Biological Nutrient Removal (BNR) process has been selected to remove nitrogen and phosphorus in the 
wastewater, with chemical precipitation backup for phosphorus control. 
 



 
City of Winkler 

Notice of Alteration - Winkler Wastewater Treatment Plant: Project Update and Responses to the Technical 
Advisory Committee 

 

RPT-NOA-Winkler WWTP-20161122.Docx 11  

The process is based on combining activated sludge with influent wastewater (containing volatile fatty acids) in the 
anaerobic tank prior to the anoxic or aerobic tanks.  A backup chemical phosphorus removal facility (Ferric 
Sulphate) will be provided to augment the biological phosphorus removal process.  
 
A process flow block diagram is provided in Figure 03, which shows the new proposed WWTP components.  A 
detailed site plan showing the 2016 WWTP layout is provided in Figure 04. 
 
The following sections summarize the changes in the project design made in 2016.  Additional details are provided 
in the Functional Design Report – Winkler Wastewater Treatment Plant provided in Appendix A.  A table 
summarizing the 2016 treatment process is included in Appendix B.  

2.2.1 Septage Receiving Station 

The septage receiving station is a new component not previously proposed in EAP filed in 2014.  It will be located 
to the south of the proposed Headworks Building.  For the purpose of this NOA, all hauled wastewater will be 
referred to as septage.  Waste haulers will connect to a pipe via a cam lock that transfers septage into the package 
septage receiving station that consists of a rock trap and a grinder.   
 
From the rock trap and grinder, septage will then flow into an underground storage tank to be located beneath the 
septage receiving station.  The storage tank will allow for feeding the high strength septage into the treatment plant 
over time to reduce shock loadings. Liquid will be pumped out of the storage tank and discharged to the influent 
well upstream of screening. 
 
The septage receiving station will be used to admit septage in the catchment area that cannot be tied into the RM 
of Stanley low-pressure sewer system.  Low-pressure sewer systems in the RM will need to be pumped out every 
one (1) or two (2) years to remove the accumulated solids.  It is anticipated that the facility will be used four (4) 
times per day, with a total flow of 36 m3/day.  This is approximately 0.4 percent of the plant flow and should not 
cause process problems, provided the flows are relatively consistent.  If there is significant hauling, it could affect 
the WWTP processes and discussions would need to be held with the hauler.  A card swipe and a camera at the 
discharge point will be included to identify any questionable conditions. 
 
Table 8 below provides a summary of the design criteria used for the septage receiving tank. 
 

Table 8: Septage Receiving Design Criteria 

Parameter Design Criteria Descriptor 

Number of Unit 1  

Capacity m3/h 40  

Grinder Power kW 3.7  

Storage tank Volume m3 20  

Septage Station room size m 3 x 2 x 2.6  

Number of Pumps 2 (1+1) One duty + one standby 

Pressure, m 15  

Power, kW 2.8  



 
City of Winkler 

Notice of Alteration - Winkler Wastewater Treatment Plant: Project Update and Responses to the Technical 
Advisory Committee 

 

RPT-NOA-Winkler WWTP-20161122.Docx 12  

2.2.2 Influent Channel  

Similar to the 2014 EAP submission, wastewater from the City, RM of Stanley, and the septage station will be 
discharged into the influent channel.   
 
Overflow will be pumped to the second floor of the proposed Headworks Building and will flow by gravity through 
the screens, grit removal and out to the bioreactors.  Any flow over 40 ML/d will be diverted directly to Cell 1 of the 
lagoon system for treatment.  Any flow under 40 ML/d will pass through both screens and grit removal.  During the 
first 10 years of operation, it is anticipated that there will be very few flow exceedances beyond the 40 ML/d, with 
the frequency increasing marginally as the facility reaches the 20-year design period.  

2.2.3 Screening and Washer/Compactor 

The 2016 design includes two (2) mechanical screens while the 2014 EAP submission included one (1) mechanical 
and one manual screen.  Both submissions result in screened wastewater. 
 
Two (2) mechanical 6 mm fine screens will be located in the Headworks Building, upstream of the grit removal 
system. One extra channel will be provided adjacent to the screen channels for future expansion.  Two (2) 
mechanical screens designed for 30 ML/d each were selected in case one was to fail.  The second would be 
adequate for most flows in an emergency. 
 
The channels are sized to accommodate the two screens coupled with a single screenings 
transporter/washer/compactor unit.  Since there may be a third screen in the future, the transporter 
/washer/compactor unit will be equipped with three (3) hoppers to accommodate the two proposed and one future 
screens. 
 
Similar to 2014, the screened material (grit/screenings) will be transferred to the landfill. 

2.2.4 Grit Removal 

The grit removal process will remain similar as to what was proposed in 2014.   
 
Grit will be removed to minimize abrasive wear on downstream equipment and to prevent accumulation and 
deposition of heavy, non-biodegradable material in the downstream tankage.  The grit process removes heavy 
inorganic and some organic particulates from the wastewater flow.  Grit removed by the grit chambers is classified 
and dewatered to reduce organics content and increase solids content so that the material is less likely to cause 
nuisance odours and is therefore, more amenable to landfill disposal.  A single vortex grit removal device is being 
proposed as there is no moving part and it is unlikely to fail.  However, duty/standby grit pumps will be provided for 
the grit pumps.  

2.2.5 Primary Clarifier (Future Expansion) 

The 2014 EAP submission included a primary clarifier; however, it has not been included in the 2016 design.  As 
part of this current design, a blind flange has been included for future expansion. 
 



 
City of Winkler 

Notice of Alteration - Winkler Wastewater Treatment Plant: Project Update and Responses to the Technical 
Advisory Committee 

 

RPT-NOA-Winkler WWTP-20161122.Docx 13  

2.2.6 Bioreactor 

In the 2014 EAP submission, it was proposed to construct two bioreactors in a phased approach.  The mechanics 
and process remains the same as to what was proposed in 2014.  The size of the bioreactors are very similar, with 
minor changes in operation. 
 
The proposed bioreactor will be configured as a Westbank Enhanced Biological Phosphorus Removal (EBPR) 
process and will include a nitrified mixed liquor return stream from the last aerobic zone to the first anoxic zone of 
the bioreactor.  Within this configuration, the bioreactor will be configured with an arrangement of pre-annoxic, 
anaerobic, anoxic, and aerobic zones to achieve carbonaceous BOD removal, ammonia oxidation, and nitrogen 
removal.  The influent is step-fed across multiple zones, distributing the readily biodegradable organic material 
present in the incoming wastewater to where it can be used most effectively by each step of the bioreactor process.  
Return activated sludge (RAS) from the secondary clarifiers will be introduced at the pre-anoxic zone and mixed 
liquor will be wasted from the third aerobic zone in order to control the formation of foam in the bioreactors.  
 
Two bioreactor trains will be constructed to provide for a combined treatment capacity of 9,460 m3 per day (Annual 
Average Flow).  The new bioreactors will be constructed in the annular space around the secondary clarifiers. 
 
Baffles will be installed in each biological reactor to partition each into pre-anoxic, anaerobic, anoxic, and aerobic 
zones.  Mixers will be installed in the unaerated zones to provide completely mixed conditions and low head pumps 
will be used to return nitrified mixed liquor from the third aerobic zone to the first anoxic zone.   

2.2.7 Secondary Clarifiers 

In 2014, it was proposed to construct two (2) primary clarifiers in a phased approach.  With increasing the size of 
bioreactors and secondary clarifiers, the primary clarifiers were removed in 2016 proposal.  The current 2016 
secondary clarifiers are very similar to what was proposed in the 2014 EAP submission. 
 
Mixed liquor from each bioreactor flows into the secondary clarifiers, where the treated wastewater is separated 
from the biological solids.  The clarified effluent is discharged from the surface of the tanks, while the settled 
biological solids are removed from the bottom, and returned to the bioreactors as return activated sludge (RAS).  If 
ferric sulphate is needed to trim phosphorus levels, it will be added immediately prior to entering the secondary 
clarifiers. 
 
Mixed liquor will enter each secondary clarifier through an energy dissipation inlet, consisting of a small diffuser 
chamber in the top centre area of the tank.  From this chamber, mixed liquor will discharge through controlled 
diffuser ports, into the large central flocculation well, through controlled diffuser ports.  A circular baffle will be 
installed to create a centre zone in which incoming mixed liquor will be allowed to flocculate in a low energy mixing 
regime. 
 
Flocs pass under and out of the flocculation centre well will enter the sedimentation zone of the clarifier, where they 
will encounter controlled upward flow velocities (overflow rates), designed to prevent the flocs from being 
transported to the clarifier surface. 
 
The secondary clarifiers will be integrated into the bioreactors to provide a compact and economical design. 
 
Two (2) secondary clarifiers will be constructed, each equipped with a dedicated RAS line.  Dry-pit RAS pumps, 
equipped with flow meters and flow control valves, will be provided for the required return flow to each bioreactor.  



 
City of Winkler 

Notice of Alteration - Winkler Wastewater Treatment Plant: Project Update and Responses to the Technical 
Advisory Committee 

 

RPT-NOA-Winkler WWTP-20161122.Docx 14  

2.2.7.1 Clarifier Cover 

Covering secondary clarifiers and the bioreactor facilities are important considerations given the cold winters and 
high winds experienced on the Prairies.  As a generalization, most of these BNR facilities in western Canada are 
not covered. 
 
No covers have been included for the bioreactors or secondary clarifiers at this stage of design, however, this may 
be reconsidered in detailed design.  Covers could consist of a complete building enclosure, a dome, partial 
concrete covers, or even high perimeter walls to reduce wind.  If any changes of this nature are made to the current 
proposed design, the proponent will file a supplemental document for consideration by the Department of 
Sustainable Development.  

2.2.8 Chemical Dosing 

Similar to the 2014 treatment process, the proposed 2016 treatment process will also include chemical dosing.   
Alum or ferric chloride was proposed in the 2014 EAP.  However, this NOA is proposing the use of ferric sulphate. 
 
As Manitoba Water Quality Standards, Objectives, and Guidelines has strict phosphorus discharge standard, it is 
necessary to provide a secondary chemical phosphorus removal system to augment the biological phosphorus 
removal process.  The proposed chemical phosphorus removal facility will include the following: 
 
 Storage of ferric sulphate (jar tests by the City have selected ferric sulphate); and 
 Dosing pumps to allow the mainstream application of a controlled amount of ferric sulphate solution into the 

secondary clarifier influent. 
 
There will be online phosphorus analysers that will measure phosphorus in the secondary effluent and if the level 
exceeds a set point of approximately 0.8 mg/L (adjustable), ferric sulphate will be added to the secondary clarifier 
influent. 
 
The ferric dosing will be automatic, but will be monitored by the operators. 

2.2.9 Disinfection 

Similar to the 2014 treatment process, the proposed 2016 treatment process will also include UV disinfection.   
 
Sizing of the UV disinfection equipment is a function of the wastewater flow and the characteristics of the 
wastewater to be disinfected.  A design dose of 25 to 30 mJ/cm2 is recommended for WWTP treatment systems 
designed to meet an effluent disinfection limit based upon fecal coliform 200 MPN/100mL fecal coliform limits 
(based on a 30 day geometric mean of consecutive daily grab samples).  The WWTP is designed for disinfection of 
the secondary effluent. 
 
A single channel has been designed for a full capacity of 23.6 ML/d and the second channel will be blocked off.  
Additional UV equipment could be added at any time in the future.  Gates will be provided to isolate the second 
channel. 
 
The UV system will be designed for two banks in series.  If one bank fails or needs removal for repairs, one bank 
would remain in service to provide disinfection for 11.8 ML/d.  During detailed design, options for powering down 



 
City of Winkler 

Notice of Alteration - Winkler Wastewater Treatment Plant: Project Update and Responses to the Technical 
Advisory Committee 

 

RPT-NOA-Winkler WWTP-20161122.Docx 15  

some UV lamps will be examined to reduce power consumption at low flows.  It will also be determined whether the 
UV system will be designed for a 60% UVT or if it will be reduced to 50% UVT to provide an additional safety factor. 
 
After disinfection, wastewater will be transferred to the lagoon system for storage prior to spring discharge. 

2.2.10 Discharge to Receiving Stream 

Discharge to Dead Horse Creek will remain the same as was proposed in the 2014 EAP; however the pattern of 
cell discharges and flow routes will change.  Effluent will be discharged to ditches leading to Dead Horse Creek 
during the warm weather months; however it will be stored in the lagoon system during the cold weather months.  
At present, the lagoon licence calls for a 196 day storage.  The reason for storage is only to reduce impact on 
downstream infrastructure such as ditches, culverts and bridges.  Because the proposed upgrades will result in the 
generation of effluent, which will meet the requirements for continuous discharge, this storage period of 196 days 
would no longer apply. 
 
In the new licence, it is proposed that the effluent only be stored during the frozen months for a minimum of  
120 days from of December to March, which would result in four (4) months of storage.  The effluent would be held 
until the discharge route is free of ice and the effluent can flow without freezing. 

2.3 Sludge Management 

The sludge management has been updated since the 2014 EAP submission. 
 
The proposed wastewater treatment process will generate sludge from the bioreactors, and scum from the 
secondary sedimentation tanks.  Sludge management will involve: 
 
 Collecting WAS from the bioreactors and scum from the secondary clarifiers and transferring them to Dissolved 

Air Flotation (DAF) tank. 
 Sludge thickening in DAF system (thickening sludge from 0.4% to 4% W/W). 
 Sludge stabilization with aerobic digestion in existing Cell 2. 
 Sludge storing in existing Cell 3 meanwhile, mixing and aeration to prevent odour. 
 Land application for sludge disposal (will be filed as a separate future Environment Act Proposal). 

2.3.1 Dissolved Air Floatation Tank 

A Dissolved Air Flotation (DAF) tank will be included in the upgrade to the WWTP, which was not proposed in the 
2014 EAP.   
 
WAS and scum will be pumped to a dissolved air flotation (DAF) system in the Headworks Building in order to 
thicken sludge prior to stabilization and disposal. 
 
Sludge thickening will be designed to have only one DAF tank.  The WWTP can function without wasting sludge for 
short periods during repair times.  If maintenance can be planned, it is anticipated that the bioreactor can store 
sludge without wasting for 10 to 12 days in 2018 and 3 to 4 days at full capacity (2038).  
 



 
City of Winkler 

Notice of Alteration - Winkler Wastewater Treatment Plant: Project Update and Responses to the Technical 
Advisory Committee 

 

RPT-NOA-Winkler WWTP-20161122.Docx 16  

Polymer addition enhances the DAF operation and provides the ability to compensate for unexpected temporary 
lapses in DAF performance.  It improves the capture rate, increases the solids loading capacity, and stabilizes DAF 
operation significantly.  A polymer dilution and feed system will be provided to promote thickening capability and 
enhance the effluent quality. 

2.3.2 Sludge Stabilization 

Sludge stabilization is new to the 2016 NOA. 
 
The thickened sludge from the DAF will be transferred to the existing lagoon Cell 2 for stabilisation and then to 
[...]
while the settled biological solids are removed from the bottom, and returned to the bioreactors as return 

activated sludge (RAS). If ferric sulphate is needed to trim phosphorus levels it will be added immediately 

prior to entering the secondary clarifiers. 



 
City of Winkler 

Functional Design Report 

Winkler Wastewater Treatment Plant 

 

RPT-Functional Design Report Winkler WWTP- 20161107.Docx 20  

Mixed liquor will enter each secondary clarifier through an energy dissipation inlet consisting of a small 

diffuser chamber in the top centre area of the tank. From this chamber, mixed liquor will discharge 

through controlled diffuser ports into the large central flocculation well through controlled diffuser ports. A 

circular baffle will be installed to create a centre zone in which incoming mixed liquor will be allowed to 

flocculate in a low energy mixing regime. Flocculation is a process in which small biological solids collide 

and aggregate with other small particles to form larger particles, or flocs. The flocs are held together by 

bridging between particles and due to their larger size, they settle more readily than the individual smaller 

particles. The key to successful flocculation of mixed liquor is the maintenance of a low energy mixing 

regime in the flocculating centre well which provides enough energy to promote transport and attachment 

of particles but is not enough to disrupt the flocs by fluid shear forces. 

Flocs pass under and out of the flocculation centre well will enter the sedimentation zone of the clarifier 

where they will encounter controlled upward flow velocities (overflow rates) designed to prevent the flocs 

from being transported to the clarifier surface. Clarified supernatant that overflows a continuous V-notch 

weir into a peripheral launder will discharge into a gravity flow pipe leading to the subsequent UV 

disinfection process. 

The secondary clarifiers will be integrated into the bioreactors to provide a compact and economical 

design. 

Two secondary clarifiers will be constructed and each will be equipped with a dedicated RAS line. Dry-pit 

RAS pumps equipped with flow meters and flow control valves will be provided for the required return flow 

to each bioreactor.  

Design parameters for the secondary clarifiers are presented in Table 3.5. 

Table 3.5: Secondary Clarifier Design Criteria  

Parameter Design Criteria  

Design Flow, ML/d  23.6  

Number of Units, Total/Duty 2/2  

Type Circular, Centre Feed  

Diameter of Each Clarifier, m 18.5 Each 

Total Clarifier Surface Area, m
2
 538 Each 

Flow 
Average Day Flow, ML/d 
Peak Hourly Flow, ML/d 

 
9.46 
23.6 

Total 

MLSS, mg/l 3800  

SSVI3.5, mL/g 75  

Surface overflow Rate at Peak Hourly Flow, m
3
/ 

m
2
hr 

1.89  

Number of Scrapers 2 Each 

Scraper Power, Each, kW 0.5 Each 

Number of RAS Pumps 3 (2+1) two duty+ one standby 

RAS Pump Flow Capacity, m
3
/h 160  

RAS Pump Head, m 12  

RAS Pump Power, kW  7.5  Each 

An illustration showing a secondary clarifier is provided in Figure 3.6. 



 
City of Winkler 

Functional Design Report 

Winkler Wastewater Treatment Plant 

 

RPT-Functional Design Report Winkler WWTP- 20161107.Docx 21  

Figure 3.6: Schematic of Bioreactors with Secondary Clarifiers 

The facility layout has been designed to accommodate an expansion of the system for a third combined 

bioreactor and secondary clarifier unit in a future expansion. 

3.11 Clarifier Cover 

Covering secondary clarifiers and the bioreactor facilities is a question that is often considered due to the 

cold winters and the high winds experienced on the prairies. As a generalization, most of these BNR 

facilities in western Canada are not covered. 

No covers have been included for the bioreactors or secondary clarifiers at this stage of design; however, 

this may be reconsidered in detailed design. Covers could consist of a complete building enclosure, a 

dome, partial concrete covers, or even high perimeter walls to reduce wind. 

3.12 Chemical Dosing – Ferric Sulphate 

As Manitoba Water Quality Standards have a strict phosphorus discharge requirement, it is necessary to 

provide a secondary chemical phosphorus removal system to augment the biological phosphorus removal 

process. The proposed chemical phosphorus removal facility would include the following: 

 Storage of ferric sulphate (Jar tests by the City of Winkler have selected ferric sulphate). 

 Dosing pumps to allow the mainstream application of a controlled amount of ferric sulphate 
solution into the secondary clarifier influent. 

There will be online phosphorus analysers that will measure phosphorus in the secondary effluent and if 

the level exceeds a set point of approximately 0.8 mg/L (adjustable), ferric sulphate will be added to the 

secondary clarifier influent. The chemical dose will be minimized, while keeping the phosphorus levels 

below 1.0 mg/L reliably. 



 
City of Winkler 

Functional Design Report 

Winkler Wastewater Treatment Plant 

 

RPT-Functional Design Report Winkler WWTP- 20161107.Docx 22  

The ferric dosing will be automatic, but will be monitored by the operators. It will be their objective to 

operate the process to minimize chemical dosage and cost. 

3.13 Disinfection 

Sizing of the UV disinfection equipment is a function of the secondary effluent wastewater flow and 

characteristics. A design dose of 25 to 30 mJ/cm
2
 is recommended for WWTP treatment systems 

designed to meet a typical effluent disinfection limit of 200 MPN/100mL fecal coliform limits (based on a 

30 day geometric mean of consecutive daily grab samples). 

The most important wastewater characteristic that influences UV disinfection is UV transmittance (UVT), 

which is a measure of the transparency of the wastewater to the passage of UV light. 

The WWTP is designed for disinfection of the secondary effluent. Design parameters for the proposed UV 

disinfection system are presented in Table 3.6. 

Table 3.6: Design Criteria for UV Disinfection System  

Parameter Unit Value Descriptor 
Design flow ML/d 23.6  

Type  UV in open Channel  

Number of Channel  2 1 duty + 1 bypass 

Total Number of Banks  2  

Number of Modules per Bank  4  

Number of Lamps per Module  8  

Total Number of UV Lamps  64  

Minimum UVT % 60  

Minimum UV Dose mJ/cm
2
 25  

Power kW 16  

Maximum Influent TSS mg/L 30  

Effluent Escherichia coli (E.coli)  200 MPN/100 mL  

Cleaning system  Automatic  

Minimum Rated Life of UV Lamps h 12,000  

It is recommended that a single channel will be designed for a full capacity of 23.6 ML/d and the second 

channel will be blocked off. Additional UV equipment could be added at any time in the future. Gates will 

be provided to isolate the second channel. 

The UV system will be designed for two banks in series. If one bank fails or needs removal for repairs, 

one bank would remain in service to provide disinfection for 11.8 ML/d. During detailed design, options for 

powering down some UV lamps will be examined to reduce power consumption at low flows. It will also 

be determined whether the UV system will be designed for a 60% UVT or if it will be reduced to 50% UVT 

to provide an additional safety factor. 

An illustration showing a system with UV in channels provided in Figure 3.7. 



 
City of Winkler 

Functional Design Report 

Winkler Wastewater Treatment Plant 

 

RPT-Functional Design Report Winkler WWTP- 20161107.Docx 23  

Figure 3.7: UV in Channel (Image from Neotec UV)  

 

An illustration showing a general installation of an in channel UV system is provided in Figure 3.8. 

Figure 3.8: UV Installation in Channel (Image from Trojan UV)  

 



 
City of Winkler 

Functional Design Report 

Winkler Wastewater Treatment Plant 

 

RPT-Functional Design Report Winkler WWTP- 20161107.Docx 24  

3.14 Sludge and Scum Handling, Stabilization and Disposal 

The proposed wastewater treatment process generates sludge from bioreactors (mixed liquor) and scum 

from secondary clarifier tanks. Proposed sludge management involves: 

 Collecting waste activated sludge (WAS) from the bioreactors and the scum from the secondary 

clarifiers and transferring it to the dissolved air flotation (DAF) tank. 

 Sludge thickening in DAF system (thickening sludge from 0.4% to 4% by weight). 

 Sludge stabilization with aerobic digestion in segregated area of existing cell 2. 

 Sludge storing in existing cell 3 meanwhile, mixing and aeration to prevent odour. 

 Periodic land application of sludge. 

3.14.1 Sludge Thickening (DAF) 

It is proposed that WAS and scum be pumped to a dissolved air flotation (DAF) system in the Headworks 

Building in order to thicken sludge prior to stabilization and disposal. Design parameters for the proposed 

DAF thickening system is presented in Table 3.7. 

Table 3.7: Design Criteria for DAF 

Parameter Unit Value Descriptor 

Dry Solids kg/d 2955  

Sludge flow m
3
/d 780  

Type  DAF  

Number of trains  1  

Influent Solid Concentration %TS 0.4 Mixed Liquor and Scum from Bioreactors 

Effluent Solid Concentration % 3.5  

Working hour per day in design year(2038)  h 12  

Hydraulic Loading Rate m/hr 1.3  

Solid Loading Rate kg/m
2
/hr 3.5  

A:S Ratio  0.02  

Effective Surface Area m
2
 72  

Microbubble Generation Power kW 1.5  

Subnatant Pump Power kW 2.5  

Sludge thickening will be designed to have only one DAF tank as it is an expensive system and most of 

the parts can be replaced quickly. Also, the WWTP can function without wasting sludge for short periods 

during repair times required for all but the most catastrophic failures and major overhauls. If maintenance 

can be planned, it is anticipated that the bioreactor can store sludge without wasting for 10-12 days in 

2018 and 3 to 4 days at full capacity (2038).  

Polymer addition enhances the DAF operation and provides the ability to compensate for unexpected 

temporary lapses in DAF performance. It improves the capture rate, increases the solids loading capacity 

and stabilizes DAF operation significantly. A polymer dosing system will be provided to promote 

thickening capability and enhance the effluent quality. 

The proposed process related equipment associated with the DAF sludge thickening system is 

summarized in Table 3.8. 



 
City of Winkler 

Functional Design Report 

Winkler Wastewater Treatment Plant 

 

RPT-Functional Design Report Winkler WWTP- 20161107.Docx 25  

Table 3.8: Process Equipment for DAF Sludge Thickening 

Process Equipment Description Unit/Number Descriptor 

DAF tank 1  

Microbubble generation system 2 1 duty + 1 standby 

Subnatant pump  2 1 duty + 1 standby 

Polymer make down and feed 
system 

1  

An illustration showing a flow path through a DAF unit is provided in Figure 3.9. 

Figure 3.9: Typical Stream Pattern Through a DAF 

 

An illustration showing DAF tanks is provided in Figure 3.10. 



 
City of Winkler 

Functional Design Report 

Winkler Wastewater Treatment Plant 

 

RPT-Functional Design Report Winkler WWTP- 20161107.Docx 26  

Figure 3.10: DAF Tanks 

 

3.14.2 Sludge Stabilization 

Thickened sludge will be transferred to existing lagoon cell 2 for stabilization and then overflow to existing 

lagoon cell 3 to be stored prior to land application. Stabilized sludge is to be hauled for farmland 

application from cell 3 and from cell 2 if required. At a concentration of 4% solids, each cell should have 

over two years of storage for a total of approximately 4 years. Though natural processes of evaporation, it 

is possible that this sludge would increase to 6% or 8% solids, increasing storage time. This will vary 

depending on the precipitation events and upon actual flows going to the treatment plant. In the first years 

of operation, the storage capacity may be closer to 8 years if both cells are used. If one cell is used for 

isolation and land application, the storage time will be approximately half that period. In order to stabilize 

the sludge it will be intensely aerated and mixed for a 60 day period and lightly aerated during storage. 

The existing aeration systems were designed for aerating raw wastewater and cannot provide sufficient 

mixing requirement for the sludge stabilization zone. 

An area of cell 2 will be isolated by a floating flexible baffle wall. This smaller section of the lagoon would 

be fitted with surface aerators and mixers to keep the solids suspended and to provide oxygen for aerobic 

stabilization. The system would be working in continuous mode as a completely mixed reactor, with a 

volume of approximately 4,500 m
3
. Stabilized sludge would flow through openings in the baffle to join the 

rest of the cell 2. The existing aerators in cells 2 and 3 would be retained for some degree of mixing and 

odour control, however their operation will be managed to minimize operating cost. 

An illustration showing floating mechanical mixer/aerator provided in Figure 3.11. 



 
City of Winkler 

Functional Design Report 

Winkler Wastewater Treatment Plant 

 

RPT-Functional Design Report Winkler WWTP- 20161107.Docx 27  

Figure 3.11: Floating Mechanical Mixer/Aerator (Image from Aqua-Jet) 

An illustration showing floating mechanical mixer/aerator components provided in Figure 3.12. 

Figure 3.12: Floating Mechanical Mixer/Aerator Component (Image from Aqua-Jet) 

 

3.14.3 Future Land Application of Biosolids 

Treated sludge, or biosolids, is commonly land applied to improve the structure of the soil and to add 

nutrients to agricultural fields. Of primary concern with the land application of biosolids materials is the 

leaching and/or surface runoff of nitrogen and phosphorus into ground or surface water if application rates 

exceed crop removal rates and soil storage capacity.  

When biosolids require removal, they will be applied to farm land at agronomic rates. A separate 

Environment Act Proposal will be submitted for future biosolids application. The objective of future land 



 
City of Winkler 

Functional Design Report 

Winkler Wastewater Treatment Plant 

 

RPT-Functional Design Report Winkler WWTP- 20161107.Docx 28  

application work would be to manage nitrogen and phosphorus based on beneficial farm management 

practices. 

Soil physical (texture) and chemical (pH, electrical conductivity, nutrients and metals) parameters will be 

assessed through a field sampling program and laboratory analytical testing, immediately after harvest or 

approximately three weeks prior to land application of biosolids. Based on these soil and biosolids 

analytical results, agronomically appropriate application rates for each parcel of land receiving these 

materials will be calculated.  

The biosolids material from Cell 2 and Cell 3 will be land applied based on appropriate agronomic rates 

calculated for each of the agricultural fields participating in the application program. Biosolids are likely to 

be 6% solids and it is anticipated that the biosolids will be disposed of every 4 to 8 years at onset every 2 

to 4 years at design capacity.  

An illustration showing land application through injection is provided in Figure 3.13. 

Figure 3.13: Land Application Method (Image from Chamness Technology) 

 

Sludge samples were collected in 2015 and 2016 from the cells to confirm that the sludge would be 

appropriate for land application. In general, the sample results have shown that the sludge is typical of 

older digested sludge with high concentrations of inorganic solids, relatively low nitrogen availability but 

high phosphorus levels. This sludge will be appropriate for future application to farm land but it should be 

noted that it may be rate limited by phosphorus levels, as nitrogen levels are relatively low. 

In the future, the cells will need to be isolated and mixed prior to collection of a final representative 

sample that could be used to set application rates. This will need to be done at the time of completing a 